GCombo AULIGN

TREX700E

INSTRUCTION MANUAL
EMAREZT

KXO018EO05T

gllRmUCTIDH
15

SAFETY NOTES
ZEAEEER

EQUIPMENT REQUIRED FOR ASSEMBLY
BfmatiE

PACKAGE ILLUSTRATION
BERA

SAFETY CHECK BEFORE FLYING
RiTAIZEEE

ASSEMBLY SECTION
#A3%5708

20

EQUIPMENT INSTALLATION
SREREER

21

BATTERY INSTALLATION ILLUSTRATION
ENZETEE

22

INSTALLATION FOR ESC AND BEC
MRIFEESEMBECZ I

22

CANOPY ASSEMBLY
HIESZR

23

ELECTRIC EQUIPMENT ILLUSTRATION
EFRmEFERERET

24

SERVO SETTING AND ADJUSTMENT
{5 AEl 28a% A 2

24

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
FESR R ER PIIZRE

25

PITCH AND THROTTLE SETTING
= fiE SR BRSPS AR TE

26

SUGGESTIONS FOR ESC SETTING
ESCHRRI5E;E 2550 =i s B8

26

6A EXTERNAL BEC INSTRUCTION MANUAL
GASMETBECE AR

2]

RCM-BL70OMX 510KV POWER COLLOCATION REFERENCE
REMNIESER

27~30

FLIGHT ADJUSTMENT AND SETTING
RITENFRZHERE

Thank you for buying ALIGN products. The T-REX 700E is the latest
technology in Rotary RC models. Please read this manual carefully before

assembling and flying the new T-REX 700E helicopter. We recommend

that you keep this manual for future reference regarding tuning and
maintenance.

REETMERDHERERANER  EX8E - EANEFHRZIVESH
MHZHENANESETIEER  LERTEINCEBNBEPHSIVET - *H
IBIRIEZH] » EFUFRARBE - BE—TENHBEHFRIEBE NWEL » HaE
MEEREEARBE - LIERBESE -



1.INTRODUCTION &5 ALIGN l//

Thank you for buying ALIGN Products. The T-REX 700E Helicopter is designed as an easyto use, full featured Helicopter
R/C model capable of all forms of rotaryflight. Please read the manual carefully before assembling the model, and follow all
precautions and recommendations located within the manual. Be sure to retain the manual for future reference, routine
maintenance, and tuning.

The T-REX 700E is anew product developed by ALIGN. Itprovides flying stabilityfor beginners, full aerobatic capability
for advanced fliers, and unsurpassed reliability for customer support.

BHTERCNER R JRESHOENER T-REXTIIEERH - FTEFHENRBTEFRBS EBETHEHRLURRTFECERM - B
A2 EMRTETREE - (FRBRETABLIREEZHNSE -

T-REXTO0E 2B B0H B ER » ARIMEFKMRIOTBEL N SFE N2 EREEOMRITELSE » T-REATO0E # BEFSEEE -

THE MEANING OF SYMBOLS iZEGiiFzinE

WARNING Mishandling due to failure to followthese instructions may result in damage or injury.
2 S ERARELEIFRE MEFERTLENYERLARERE -

CAUTION Mishandling due to failure to followtheseinstructions may resultin danger.
= ERHEBELRIFRE - MERRRITEERBIE -

FORBIDDEN Do not attempt under any circumstances.
# EEARILBERET - F2NESRIF -

IMPORTANT NOTES £ 2083

R/C helicopters, including the T-REX 700E are nottoys. R/C helico and
technologies to provide superior performance. Improperuseo i inj
Please read this manual carefully before using and make su
of others and your environment when operating all ALIGN

ersonal safety and the safety

Manufacturer and seller assume no liability for
with experience flying remote control helicopte
any control over its operation orusage.

T-REX700E EXERMILIERE - S : . 6 MLERHERAE XA EESTES SHEER
BERIC » BHZaEF LU FRET S ik

. Intended for use onlyby adults
ale of this product we cannot maintain

O}

IR TOETZE R M HEEAEMBESLSNEBEMEDL - TERZEBILETR
FiBR A B 7 #MiT LIERZE=MET RIFEH - ERSLEF QIR ARET
{0 24 70 {85 A 22 bl

We recommen eof an experienced pilot before attempting to flyour products for thefirst
time. Alocal roperly assemble, setup, and fly your model for the first time. The Helicopter
requires a cert perate, andis a consumer item. Any damage or dissatisfaction as aresult of
accidents or i
contact our di

during operati tenance.

FRMEREBE 2@ - WIEFREERE
ES BEERARFRERE - A00=%

R EmERHR

Sl FBERENFERE  TOEHABRMEl@n FfRATRE - #& BERR
BTN E RN NS gy

2@ EHAERNES - RREFREBIRE -

2.SAFETY NOTES =zsizss AULIGN I//

&c%mgu H

Flyonlyin safe areas, away from other people. Do notoperate R/C aircraft within the vicinity of homes or crowds of
people. R/C aircraft are proneto accidents, failures, and crashes due to a variety ofreasonsincluding, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage or injury
occurring during the operation or as of aresult of R/C aircraft models.

ERERURE BEFAMESCRISG  ROGHLSHAN - ASEEAEIRAEE EFEIRFEAE - LIRERZLHARE - BT IES
HRITEAEERES AIRENEN  FROSBULIERTZE - IF ISHERABMSHIOEN 2EX -




"M LOCATE AN APPROPRIATE LOCATION EgtEm) B A 2%

=

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your

model. For the first practice, please choose a legal flying field and can use a training skid

to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
1wind snow or darkness.

ABRROEET—ENRE - HANOBTESCRKIL - %mmﬁﬁﬂﬁﬁmi%f EEET

mﬁﬁﬂ FERRTBBRGT - DETEEESIEA - S8 - B - %E$ﬁ~ﬁ$
%#fﬁgmgwxgﬁmmeimxa@ma@ mﬂﬁ%ﬁ %M%ETTE%&%E%
E%%ﬁﬁ%%ﬁﬁ%%ﬁ%%ﬂ fﬁwm%ammeEmﬁ XiE a0 E i -

BAOETM - IEFBSXETRIE LIERAERBENZE -

e,

[ "Fe| PREVENT MOISTURE i2s33iRiis

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.
EFEASHOEDFZHENE FSHEAEN » PTLILEBHNBLARIKR  BEREEE
MKEGEER  BLEKREABBANENMENBEREFSHNEMS|I BT FEHE BN !

E°F"| PROPER OPERATION /)R &{EHEAESD

Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

-@ﬁﬂ&LmL‘&ﬂmﬂWﬁ$TﬁW‘ SFACIHERBER!
- mEmlEEFRARIE F2BSFEA ﬂ%ﬁFJﬁE% ES

A"ENS OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT EeEEiz 2

Before turning on your model and transmitter, checkto make sure no one else Is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,
tuning, trimming, and actual firstflight. (Recommend you to practice with computer-based
flight simulator.)
ZRTERTE - BiEDESEAABBEIG) F15 Fi&
B CE 0 AT 8 S O 5 R 0 MR AR R 1R R
BB SR IERTE MO iR, T FEiE s
ERBREE RERSFIESE AR LV EEES)

AT EAHAEEEEERN G GRS
Tm%m%ﬁ% EHHE  » EEEE

154
0
T4
%m
i
Zf‘

"i"2' SAFE OPERATION 212/

Operate this unit within your ability. Do not fly under tired condition and improper operation

may cause in danger.

FRECENAREE —ERMEENRIFECERHE  BRES - BHENMIHAAERE B
AR OEERES -

AN ‘ ALWAYS BE AWARE OF THE ROTATING BLADES ;Zg#@ T

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

SESBTIRREREENG  )BRLERTONYE - UERSHBRBRIEE -

CAUTON| KEEP AWAY FROM HEAT &gishs

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EREREIEEL PABEINRECR ESTEDXREEVE  BLERE=MHAME - OE - &
EREEEAMEFERIBRBIENTEE -




AUGN I//

3.EQUIPMENT REQUIRED FOR ASSEMBLY &si#aiE

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY Elf @Rk EFEIE

Transmitter

(7-channel or more,helicopter system) Receiver(7-channel or more)
PEIE (TR e AT SRR EEE(CELL B

Li-Po Battery Charger
Li-PogEitrngEes

22,2V 6S 4500~ 5200mAh LiPo Battery x 2pc | Receiver battery 7.4V 2S5 1900~2300mAh Li Pox 1pc ESC(Li-Po 125 80A or more)
22 2V 65 4500~5200mAh Li-Podgsh x 2 Eimaeth7 4V 25 1900~2300mAh Li-Po 1 Li-Po 125 80ALLFESC x1

Dial Atch Gauge x 1pc
DEESTUIREEAR x 1

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY 5

-8

Scissors

5]

O

Needle Nose Pliers
e liid

Hexagon Screw Driver

B Glue T AR ST
ABE 3mm 2. 5mmiZmmd 1 .Smm

\

Philips Screw Driver
+FEMET
o 3.0/ ¢ 1.8mm

.

.
ILLUSTRATION 2%:%83

AUGN I//

690D Carbo fiber blade x 1set

6900 EER x 148 7O00HT3
43&’%%} ?gl%r%%%rrlrall Boomx1
& T~ CarbonFiber Tail Boom x 1

ElEE x1

“‘T?““““““‘hh‘h‘.
e
%%
Canopy
HoE S
700HZ
700HB4

S~

«7////
700HG 7OONH
7O0HT 7OOHT1
700HB2
700HB3
700HB5

RCM-BL700MX Motor x 1
RCM-BLTO0M AR F55E « 1

DS610 Digital Servo x3
DSG10#{1{ofE 22 x 3

DS650 Digital Servo x1
DSE20E{T {olfmas x 1

6A External BEC w/5.1V Two-way
Step-down voltage regulator x 1

BASMETBEC (Z5 €[ [EER) x |
Servo extension cable x2
{afR IiE £ #F x 2




5.SAFETY CHECK BEFORE FLYING misizsssess AULIGN l//

CAREFULLY INSPECTBEFORE REAL FLIGHT sERB#HiTRITAIZEEHHE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

77 Before turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter first, and then turm on
receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter. Improper procedure may cause out of
control, so please to have this correct habit.

77 Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for interference and
broken gear.

77Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts. Carefully check main
rotor blades and rotor holders. Broken and premature failures of parts possibly cause resulting in a dangerous situation.

77Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

77Check if the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and result out of control.

77Be sure to use the carbon fiber main rotor blades durable with 2800RPM(or faster) 690mm length. Please do not use the carbon

fiber main rotor blades with durability lower than 2800RPM and wooden or glass fiber main blades to avoid any unpredictable damage.

* BRMITHEERBHFEENERLSETHEOA > LRRISSROANZS -

* 5 AT BUTE T % 5T M ERIE I 0 B 2 71 RS0 T DUARES -

* RS ATIE REPIEIR LA MRBIE Y - BNEENH - TEWM 0D 2ERBEILE -

* RIS B R T B R R AR - POMESE C B R - BB MER - REMEYIESRE BB -
BEFILSELLNES - HECSRLANTS - BENERNZE -

*WHBEXETEFRDSEHIELSES  RADLSSEE  TREERBNHIELSET S NHSNBR -
BRI -

* RATARBEERY UEROEHNRE  BREEREFTEWERNEY - SERS LIRS
T NEERTENEEAMERERT > BEENATHEBNRE - 18  SARTANE 2
Rze -

*BEFENERELSERRMEY - BEOSSEELTY - SIS EMAE 78

*ERTHRERERLSETFR - MTOHEHNRGONT - TS

o 108 R 5 ) 68 O 88 32 00RPMBA L 20 69 0mnfR [ B eE - MRS

Standard E

R P S T ER - S IEERA

) {o) iR 28 7% | 2 A O IR ER

k HE SRR EERD SR - 18
5h I 5 B B A 1T LATE

700HC1 700HB2 700HB3 700HB4
L
.
CNC Main driv
700HB5 700HT1 700HT3
T E—— ' .. i \/ @
Mdx4 SetScrewx 2 DS610 Digital Servox 3
X3 SELSCIEWX Igital SErvo X GP780 Head Lock Gyro
RCN-BLT0OMY 510KV Brushless NHd || 3 R4 x2 DSG10%7 {1 i 2 x3 Combox 1 6 External BEC wi5.1V Tvo-vay
690D Carbon Fiber Blades x 1set | motor x 1 Motor Pinion gear 12Tx 1 CNC Metal servo horn GPTBOETETIEE S Step-down voltage requlator
BB X14E RCMBLIOOMIS1OKVERSEx1 |  EzEE12Tx CNC2ERARZR AL (GP780+DS650) X 1 BAfIETBEC(S518REESR

When you see the marks as below, please use glue or

grease to ensure fiying safety.
FRELTHWZBES R - S LBY DM - LIERERZYEE -
CA : Apply CA Glue to fix.
AB : AEB@AB Glue to fix. Grease
R48 : Apply Anaerobics Retainer to fix.

T43 : ly Thread Lock to fix.
’ OIL : Aﬁﬁ &rease. G}ﬁrﬂ}eﬁgﬁe G%eén E.Iue Sgr;l*gnés{g?d Seli;i;r%:%l:ed Eﬁ;%%%ﬂlﬁm approx. 1mm
,EE : {Eﬁaﬁ%ﬁ%gﬁ R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
R4B : %Eﬁ%’%ﬂi@ﬁﬂﬁ%@ﬁ a small amount on screws or metal parts and wipe surplus off.
143 : {BRRHE When disassembling, recommend to heat the metal joint about 15
OIL : AI0EER Seconds. (NOTE : Keep plastic parts away from heat.)
When assembling ball links, make sure the "A" RAE B DEEEMN (WEhF) ZEE - TI3REHE - B S dis BA ML FHLY
character faces outside. DEFA - LWERBERFERSFRE - SURHNYREEESSUAEN 157 -
SELBRSITEINE - ATESI - (IR | BPFHR R




6.ASSENMBLY SECTION #8%35%85

ALIGN

(/4

4 ™ R
Bearing
L ENAR 10x 1 925mm) x 2 .
Spindle bearing spacer
fEES ICHED
d 10 g 16xTmm
Obverse of bearing
facesinside.
HEEMHKDOHAM
Bew
B 10% ¢ 19:5mm ) x 2
&ChUTION
T B
Apply grease on thrust bearing.
i \FFEsECE RED
Spindle bearing spacer {}
FEENCHEFT O o1 0x gl Bxlmm) x 2 l]
O [m ﬁ
(OUT
Linkage ball A(M4x5) Smaller ID D
EEAMSE(pSx24mm ) x 2 P )
Thrust bearing || ¥ =

Apply alittle amount of T43 thread

lock when fixing a metal part.
BHRENEEETEEAEETIEHRE

i 4

o101 9xSmm

Thrust bearing

7] L HEER T
¢ 10.2% g1 8x5.5mm

Metal main rotor holder
i B 21 A

Before flying, please check if
the screws are fixed with glue.

REEE=NE « H— R ITAEAR
e AT R SRR

' 700NH1A
Pt

700NH

© =

Collar screw
B EEEMEd Emm) x 2

Metal main rotor housing
i B WE E

Apply grease
F R

. y, Q/'[
[ N
700NH2A O
‘ ] Feathering shaft 78
. fHE =
[ N I g7 10108 Smm
| Damper rubber
EEEE 4§
Pin @ SS9 177 mm
THEEESH
N 2 5x35mm ) )
Feathering shaft sleeve Spindle bearing spacer
o 10x @ 16 Tmm
Collar screw
R EGE
M ExTEmm
Damper rubber
. WEEE 021 TxTmmlx 2 y

Logo on the top
FERPAL

ANCIG

Feathering shaft sleeve

WHEES
p10.2xp17=2Tmm




-~
o

OONH2 |

y

Apply alittle amount of T43 thread
lock when fixing a metal part.

BRENEERTARRERT BRE

©  [jm

Socket screw
HEMTAEHEMIEmm) < 4

M4 Sat screw
M2 EER EAM 4xdmm)

Flybar control rod

I W AR AR
fSxg 4.5%7mm

Linkage rod(B)
(BN 01 2Ex22m

Ball link
AT x 4

M4 Set screw e

MALE AR
M dxdmm

=
.-"-"'
.-"-’-'J

Flybar rod
TR
f eET0mm

Metal flybar contral arm
i BT R A

. ~

© ||

Mo

Bearing

B a4 0 10x4mm ) x 2

Bearing

BRI a3 TH3mm) x 4

Bearing : :

RS g 11 2% g1 0xdmm) = 2 M4 collar screw | I |

HiT REER SRR i
@ D 1 41 0mm | I l Metal flybar seesaw holder
i TETEEAEE E
Collar - |
RS ESRE (o 3 04 81 Smm) x 2 T~ | Collar
' ESHIHEE .
[:- | o3 g 4.8% Smm Bearing
. " g
Linkage ball C(M3x3.5) o 3 @ T x3mm
IIEC M3x3. 500 0 SxB.5mm ) x 4
Washer
(©  ( — A 7
. 3% g4 Bx0.3mm

Socket button head screw . o

S BRI TR M 31 2mm ) x 2 g%farlng _ Socket button head screw

i d 1 Dxdmm Eeg?"ng H%ﬁﬂ:‘*ﬁﬁiﬁ

@ :“ poxg 11 2% ¢ 1 0xdmm

M4 collar screw

YATE EEEY EEAT A5(M 4 x10mm) x 2 g«gsher
©

Washer

L Folla3xg 484 3mm) x4 y.
-

: Assemble linkage rod (B) hefore
- | assembling flybar control set.

Socket screw || EETER LT ELEEEE -
B TP 7 R . .
M 3xemm ~. Linkage rod(B)
H“‘m\ Approx 45mmx 2
T EiR(BjEndsmm x 2




700NH4 | s s

BHEANEEETAR IR GRS

© [

Bearing
B 3xg Tx3mmlx 4

O

Bearing
BRI e 2x o 5x2.3mm ) x 4

© [

Socket screw
PIEMTEEEM 2:Emm) « 4

| BT P A A
Socket button head screw

Socket screw

M4 xS mm

FEEHTAESEMI 2mm) x 2 T
- =
© :
Washer
FolloIxn48x03mm) x4 {5}
Collar
\_ FEEBHEHE e Ixed Bx1.5mm)x 2 Y.
Socket collar screw
700NH4A ] B Y7 S
M x24mm
Socket scre
. EEAT EEE
Oﬂ_ M 4x8mm
Linkage ball B(M3x4)
R M a5 2mm) x 2
Socket screw
B T TR (M A B mm ) x 2

Socket collar screw

EH

|

| P
| Main shaft

|

1 8x p12x212.5mm
HEMTEHBEGHEM424dmm) 1
i 3G Flybarless system
uses 700FL Main shaft.
= Standard Flybar
M4 Nut system uses 700 Main —t
SGHRT 80 M AR £ FAT00FLE W
7 0 0 N H 5 A FrERARERSETO0EN
]
(© -
Linkage ball B(M 9
5 IR M3 o 51 2m e
CAUTION
Socket screw & EF B
BT P A :
M2 %Smm Washer Already assembled by Factory.| |
o Metal washout base Before flying, please checkif |
o 3x ¢ 4 8x0.3mm o B ia8 the screws are fived with glue.
[FEEE o » 8 ERiTAA
Collar [\H FOESEMESE LB S -
N ETRE L
n 3xn4.8x1.5mm ! ™.
“— L
8 ) u‘-“- ~
' _ = ~ A Linkage ball B(M3x4) ~._
NN g N o 5x12mm

Socket button head screw

# EEMT A
© M3x12mm

Radius arm
Radiusid {7

i - =t
TEBELHIES
Bearing
L3:p2 4

Eu H%Sher § 3K @ 7 XK3IMm
(]
g 3% g 4. 8x0.3mm

3 Linkage ball B(M3x4)
EREER (M3xd)
251 2mm

Linkage ball B(I3x4)
ER EBE (M3xd)

eSdamm . 700NH5 |




700HZ2 | i

P BHENTEEAEAEETI EHE
{.'.} N M Socket screw
Linkage rod(A) B TR A
TR o1 SGx dmm x 2 I 3x10mm

Linkage rod(C)
L FACY n 1 96xS6mm x 2

700HZ2A |

(@Y

Ball link
B =8

ST -

Head stopper
E 5 T iR 33

700NH2A | Linkage rod@)

Approx. 33mmx 2

{ & 12 (A)33mm x 2

© [ [

Socket screw
FEIEAT A HM 310mm ) x1

M3 Seot screw
MILE A S
M 3xEmm
- /
Flybar paddle

R

Linkage rod(C)
Approx. 75mmx 2
B2 (C)E075mm x 2

Linkage rod(B)
Approx. 45mm x 2
E12 (B) #045mm x 2

WL RICEERS

700NH

©

M3 Set screw
MIIEA S (M3xEmm)

hS

T
(o

Approx. 207mm

Approx. 207mm 207

H207mm

(.

Flybar paddie
BEil

3T

Flybar paddie
T M

Make sure both sides are equal in length.
ER T EIEMmEREAEE -




700HB3A | ~ 700HZ4

Frame mounting block %%tnr X 4
HWEEER ! : :

Socket screw
Socket button head screw
=EBEFA S EES (M Emm) x4 E B 2R i (WM Omim) x4

Motor mount
EEFEEE . ?
M4 Washer Hz '., ;' z!f

.

WM Z( o dxo 10xTmm) x 4 o
® D
ﬁ Set screﬂv'llm M4 Set screw——] M4 Washer
CF Bottom plate - I (588 6 4 i MAEE T
ik i A MRIE SRR (MAdmm) x 2 ] 1 odxo 10x1mm
&cﬁ"g" Socket screw
R EEA B
Socket button head screw Make sure the motor mount M4x10mm
== EJER P 7 TR isfully fasterned before fastern | Motor pinion gear
W3:5mm the motor pinion gearmount. | SE&%#
AT EEERBRETE - B 127
HEREEE -
N s
© [ o— (puze | o
Socket button head self tapping
Socket screw screw ar screw
EEFA S EES M3 dmm) x2 “EBEASEETIRMH(T265E 4% 54 (M3 xEmm) x 18
© [jm >
Bearing Bearing Front
83 ( ¢ 120 2hBmm) x2 83 (o Bxo 12xdmm) x 1 Socket collar screw ] 48 T3
EEEF R MR (V3Emm) k2 g
@ [I]-l i =
’ ar canopy [r
Socket button head collar screw Socket button head sc FEEER"

| EER R MR (VBBmm) x8 +ERAT AR RO mm)

‘ Xhm W

Socket button head collar scre
= EFEF B EEHR -

M3x8mm

ESC mount
ESCE TR

Main shaft block Main frames(L)
2mm
Socket screw
ﬁ%ﬁ;ﬁﬁmﬁ “-..,““ mm Ilm Rear canopy
: e primiieud mounting bolt
LN g . EESETEe ERAEES
Y . e Bx31mm
Canopy support
MEETEE
o3%ebxeB.5x7 . 3mm o E e .
" T
Canopys i -
ﬁ;ﬁ BE EE{F*IE Eﬂﬂ"ﬁ;‘m mn“ml;:;i"i'ram: Rduntlng
o4.0X0 L b ) I
Socket collar screw CERSEER  plockw) -7 o
EERP S W IR % L THNSEER o
mm d - g

Front canopy mountin
bolt gy

A EEE T N
B x26mm I

e et RS . Socket button

- e = 8 : head collar screw
Servo mounting | ¢ T FEEAT RMERR

gl

7 S =
7 T.plate ¢
> _PRBEER

- T

Socket button head

self tapping screw
ZLEEMASEEIE
TZExEmm
MEEER .
<
~.
e, -
‘H"-\ . a
Receiver mount RN
e W= A N
ﬂ%xﬁﬂ%?ﬁélgﬁ ng ba[t't::x Sock%;ol!ﬂgéﬁcrew
LY - - =] T Hid
o 2.5x60.5mm > ﬁ@mm“ '

lock when fixing a metal part.

, Apply alittle amount of T43 thread
W RN E B A RARTL R E




o] Main shaft

Main frame assembly key point : = g

First do not fully tighten the screws of main frames
and put two bearings through the main shaft to check
if the movements are smooth. The bottom bracket @

Press two mainframes equally.
LT EEER e

must be firmly touched the level table top(glass surface) :

please keep the smooth movements on main shaft and
level bottom bracket, then slowly tighten the screws.
This assembly can help for the power and flight performance.

MERREIER -

BRRMATRSME - MALHE S HHARR L TED hhh“wm

Main frame

YRBIE  TEERUARKTSE RETDRERYL & Shoedrace Main Ir
P15 L WIB IR BT IR 4T S E L1818 MG - ERERIRDE

S NEARGEEEREED - \\\\fw o

700HG1A |

when fixing a metal part.

Ap;lx(ly a little am ount of T43 thread
’ loc
SR B DS R I A B D R T3 (R

Socket screw
EE A EEH M1 0mm) x4

@ |

M3 Washer
M3%E (o IxcBxTmm) x4

© {im

M3 Set screw
W3 L AR i (M3 xdmim) x 4
L

©  [Jmm

M3 Set screw

MALEE 4R

Landing skid
- M3xdmm

i
200=61.25mm

M3 Washer

M3ET

odxoB8xTmm
Socket screw
B EFA SRS _. .
W31 0mm __“"“

Skid pipe
HZEEE
o 9x325mm

Landing skid nut
[Eg= 5t

10




~ 700HZ5 |
© O

Linkage ball C(M2x4)
HEC(MZxd ) (o5xImm) x 4

(eneoesssssszy
Socket button head self

tapping screw
“EEMES IR M(T2.6x12mm) x12

© i

M2 Nut
\ME@[&JE wd

To avoid crimping the elevator
servo wire, positionthe servo
so thatwire exitis atthe side
with the deeperholeinthe
servo mounting cage.
AR - SRARELIRD
EAFQREEESR FROB—A
o I 1B AR AT

lock when fixing a metal part.

, Ap;la(ly a little am ount of T43 thread
AR IR TT T M R AR T2 (R

levator servo mount
H SRR 28 e

DS610 Servo

DSE 105 i 5 Socket button head

self tapping screw

f’ YEEANEONGH
! T2.6x12mm
i Linkage ball C{(M2x4)
. 3 C(M2xd)
i o 5x¥9mm
: CNC Metal servo horn
| . CNCERGOREEERRA
: ~. )
| o'
: L
e 3K CF servoplate Hfﬁr;é"'t
(‘r/ 3 30 AR 2= - P
ol CAUT
!i! A"
E?ﬂﬂgﬁﬂt}gg?&?ﬁhgad self tapping screw | | 3G Flybarless system uses inner hole(A)
T2 6x12mm - '- > = Flybar system uses outer hole(B)
| ' IGETHRAREAAINA)
. BEEHRRMEDNAB)
I-LS’ 2 o “7CNC Metal servo horn
| a CNCERAESEEER
L
Lo
: Use the outer hole
o =ET E
¢
[¥]
2 E;j bo
[)] @ % o
Q{:‘a @
~. 3KCF servoplate | F gervo
N4 7 KR ARE A Compatible with Align DS6xx
. series and Futaba servos.
. % Linkage ball C(M2x4) _
;_?i‘a‘ s 138 C (V2 xd) [ﬁﬂﬁ%ﬁfiﬂﬁ% _ N
o 5%3mm %?KEED.&EMFU@HE #EE Futanafd iR
- - ““L— CNC Metal servo horn
® ) S CNCERARSERAR
== M2 Nut
= M242 48
0 Socket button head
self tapping screw
é‘ SEEEFEE RS
i o T2 Ex12mm
N DS610 Servo
= DSE 1076 2 ®
\
DS610 Digital Servo -
® 1.1520 ;s s standard band /1520 s s 555

2.Stall torquelwi=i 7 :9.6kg.cm(4.8V)
12.0kg.cm(6.0V)
3.Motion speed/giFit = : 0.10sec/60 (4.8V)
0.08sec/60 (6.0V)
4.Dimension/=1 - 40.3 x 20.1 x 36mm
5.Weighti=® :52.2g

11




~ 700HZ5 |
© (O

Linkage ball C(M2x4)
HEC(M2xd) (o 5x9mm) x 3

(enenssessessy

Socket button head self
tapping screw
“HEHEMAAEEWEMSTIEZmm) x12

i
M2 Nut
\_MEL];!;@ %3

700HB3A |

Recommend sanding the marked position as below illustration with a
waterproof abrasive paper(#800-1000) to avoid the wires of electric parts
to be cut.

EHRETEERETE  BEFE00-1000KETE  IMLRFRETRENE -

Waterproof abrasive paper
KD HE

®(}
O ®®

Socket button head collar screw Make
= [ BE A S EAE R (M3xB mm) x 4 dKe sure

N is fully fasterned before fastern

the motor pinion gear mount.

FAmEE ERRRETER  BA
EERE -

el

,,
o ||

DS610 Digital Servo :

1.1520, s standard band /1520, s msR#

2.Stall torque/sitimn - 9.6kg.cm(4.8V)
12.0kg.cm(6.0V)

3.Motion speed/f e - 0.10sec/60 (4.8V)

the motor mount

Socket button head collar screw

2= EEFS R EE S
M3 mm

Socket button head

self tapping screw
= EEFASEE R
T2Ex12mm

"

Elevatorse
FE A {3 BR 38 e

4414 b

P
Linkage ball C(M2x4) /1™

3K CF servo plate
Kk T RERH

DS650 Servo
05650 ER 23

0.08sec/60 (6.0V)
4 :40.3x20.1 x 36mm
2.2¢g

Motor
BE

DS610 Servo
DEE10E0E 38

Socket button head

self tapping screw
ZEEFS BB IR
T2.5x12mm

CNC Metal servo
horn
CNCEMEREEER

'*'ﬁ
<

Use the outer hole
EE NN

DS650 Digital Servo -
1.1520 ;s s standard band /11520 s S =4

2.Stall torquelti=i 7 - 4.0kg.cm(4.8V)
5.0kg.cm(6.0V)
3.Motionspeedis e - 0.058secl/60 (4.8V)
0.048secl/60 (6.0V)
4.Dimension/= : 40.3x20.1 x 36mm

5.Weight/=®& : 56g

or

o or oW

O O \
N I =T

&CLUTIDH
Serva extensian cable e -
ERIEER 3G Flybarless system uses inner hole(A)
(B BE= __—__%:I: Flybar system uses outer hole(B)
le 120mm S ICHE & MR E RN
, EFERAMERNANB)
Farextend the rudder serva singal cable.
e {3 B 8E 5 SR IRIE = A Apply a little amount of T43 thread
’ lock when fixing a metal part.
SHENEERAREAERTL R

12




700HB3 |

O [

Bearing
8 F (o Sxou3mm) x4

© ([

Socket button head screw
= E BFA R E S (M3xBmm) x 2

g

Socket button head screw
[ P VAR AR (M3x8mim) x 2

© |

Bearing
8 (o 3xo 7 x3mm) x2

© ik
M4 Set screw
WAL AR W xd mm) x]

O |

Control shaft collar
FENEE@E(o5xe7.5x3mm) x 2

o |

Collar

AEERETEESE
JD 3xod 5x1.5mm) x2

700HZ2 |

=

Linkage rod(E)
EARE) 01.96x10mm x 2

.,

Socket button head screw

Washer
Ed
n5xn Tx0.2mm

Washer spare for
ap adjustment.
EREREQ

700HB3A

©
©

Washer

@

Washer

O

Washer

Linkage ball C(M3x3.5)
HEECIMIx3.5)( o 5xB.5mm) x 6

Linkage ball B(M3x4)
IEEEBMIx4Y ¢ 3x12mm ) x 2

Socket screw
R 7 4B A (M3x8 mm) x 1

EE(o3uo5.5:03mm)x2

#E(obxorx0. 2Zmm) x 2

#E (o5 o7 x0.5mm) x2

M=
([

| [

|

Qd

]

Elevator ball link
HEEEERBE

when fixing a metal part.

Ap;la(ly a little amount of T43 thread
’ loc
oF AR 0 M SEAE R T4 (R

Elevator ball link
HEEERE

Bearing
i

3K x3Imm
L

&C.&UTI ON
xE B

Pleasefasten the elevator
ball link and screws all the
way in.
HEBEESEEREMEESE -

Linkage rod(E)
Approx. 35mm x 2
ERE)EE5mm x 2

head screw

3G Flybarless system uses inner hole(A)

Flybar system uses outer hole(B)
SCGHRTF&EHAMEBAIAA)
B SRR ERNINB)

Q

b

2 B BA P SR

Elevatorlever
HEEE RS

: - AREREFESNE
o o 3xod 5% 5mm

- Socket button

Control shaft
i R

Washer

EoO
d S g 7Tx0.2mm

o =

Bearing

a5xe 9x3Imm

nd4 . TxnS5x98mm

Washer spare for
gap adjustment.
EEEERAED

Washer )

| Linkage ball C(M3x3.5)
fSx p7x0.5mm 7 EC M 3x3.5)

4 0 3xB.5mm

Aileron lever
TR IES
Washer
#gal
3% 5.5x0 3mm

Socket button head screw
LR BER
M3x6mm

3

)

13




700HZ2 700HZ2A ‘
- ~ r

Aileron Control rod Carbon Fiber Shaft m“-|
B E B E (¢ dxe 5.446.5mm) x 8 -'"'_ -
@ | Ball link

F {78 « 8

Aileron Control rod Carbon Fiber Tube
TR E 2 S 42 2x43.9:96mm) x 4

O
Linkage rod(F) LI
IR ¢ 1.96x110mm x 4 )

Aileron Carbon Fiber Linkage Rod Set I B8 2 6l e el B AR MR R

PutonAB Glue AB
# [ABE :

1:Mix thoroughly suitable amount of epoxy. 97.5mm
2:Apply generous amount of epoxy on the tips of carbon tube (oiEm |
after sliding over the linkagerod.(Suggest to use the AB glue=———-7
that hardened in 30 mins.)
(Note: for quick drying epoxy, work fastas it mustbeapplied
prior to curing)
T{EAEERABR LEBIMNEFES
278 BB GERH il T i E CABR (2 P A 3007 12 i {L HUABR)
(TR SRR HABREH L B ER EE5TM)

[ e, e < [7]]

3:Slidethe carbon end caps on both sides of the carbon tube.
33 EFM B E D BIE N Bl B M i

O30 wi e e DO

4:Thread the ball links onto the linkage rod until the
base lengthis 97.5mm.
475 EF IR /A CEIR 2 BRI SmmE{UE

rod(F)

. CE 11 0mim

Aileron Control rod Carbon Fiber Shaft
HEHE R R EE

| =rYe)

link and end ca

correct
ards tocover

Aileron Control rod Carbon Fiber Tube
FHERIEH ER e =

Linkage rod(F)

Approx. 130.5mm x 4
ER(F1E7130 5rmm x4

97 Emm

/
2

/
R
Y




M1Front drive gear

Bearing

oS o 13xdmm

assembly

IV 1 B 8 0 15 4 o 480

24T

700HT1

Tail boom mount(R)
EEEEREG)

8 E o 5o 13xdmm) x 2

Lon I umbrqlll'fga:r

s _|

24T ¢~
»

£

_ _ Bearing
Bearing Hex mounting bolt 8 & 0 12x 0 18xdmm) x 2
8 & & FUES T E -
o12xe 18xdmm -~ o 2 5x60.5mm
.-'-{-"'
.-ff.

sembling Umbrella Gear :
e note to push the gear
end at afixed position,
e sure the gears mesh
h other smooth.

: glﬂsﬁﬁﬁ BIEZEA » L

Tail boom mount(L)
EEEEET

700NT2A |

lock when fixing a metal part.

, Ap;la(lv alittle amount of T43 thread
SR AREEAT I M R A AT 43 (R

p

Socket button he
2 E R EE (VR

(©  (m

Socket button head screw
“EEFEEESNGEmm) «6

Socket button head screw
= H EF_IT:E!IRA

M3x6 mm

Bearing
8 Ff o Bx o 12xdmm) x 2; Socket button head screw
3 MM T AW
M 3xEmm

Torque tube drive tail unit Control arm mounting bolt
EHEESH EEREEERE
o215 o2V xdBmm Bx14x20.5mm

= “‘x‘

~
Collar Ny Socket button head screw
WigEERE o EEERSESM
o 12.4x%e 18x10mm u\uniE.E}(Emm

'_.a-"""ﬁ"“h -
.__,.r"'-; H-\. -‘-H‘--\,

Metal plate (R)
EERESRIE
o 1222 5x37 mm

Tail gearbox aluminum standoff
EEREESE
o bB.5xe 329 mm

Metal plate (L) Bearing
= T AR o=
o 12x22 537 mm obxo 12xdmm

15



pply a little amount of T43 thread
lock when fixing a metal part

iR N DS MG EAE AR TAS R

Y

. ™y - s
[ (o (-
Socket screw Linkage ball C(M2x4) Collar screw
B R R R (M3:B8mm) x 2 HEEC (M2 x4) (o 5xImm) x 1 8 4B 4% (M2 5B mm) x 4
1
© [Eum © [ D
Socket collar screw Socket screw
IR 7 W2 4244 (MB20mm) x 1 BB FA E e (MDEmm) x 2
© L]
@ ﬂ Collar A
EIRIEIEA 0 2% 0 3xd 2
Thrust hearlng Washer EEIFEEEA o 2xo Jxdmm) x
1380 F (0 Sxo 10xdmm) x 2 #5(0 3xod.8x0.3mm) x 2 @ D
Collar B
@ |:| EiFEIREEER o 2xo 33mm) x 2
Beari Bearing @ C-
caring ¥ 0 3x07x3mm) x Linkage ball C(M3x3.5)
0 & (o Bxe 10xdmm) x 2 @ SO N3 5) o 2.5 1
@ Collar
Washer s L a3 (0 310 5. 259 5mm) x 1
EE] o 3xe8x0Bmm) x2 .
() IMH] B Bearing
8% o Bx o 12x35mm) x
M4 Set screw m;?g'fg'"'i 1 vEhe
@ [:m
Socket collar screw Slide shaft
. @] CAUTION
M3 Nut || A s
. M3mEedes x 2 )
While assembly the slide shaft, please
amount of T43 onthe thread. Pleas
anaerobics retainer or other hlgh =
avoid damages while mair
HIIE#MEENT - =EHE
AR4BEE St B IEE
/A\CAUTION H2EE -
i &

Aim tail rotor hub at the concave of tai shaft and ‘
fix it, please apply a little glue on th W. %ﬁf%ﬂnﬁmﬁ Collar scr
FE R BT Y R A ME I RN 6 VI TR S - AT L 8= 4 5
Collar B VO sBmm
Assembling Umbrella : Please not Eéﬁﬁg@}gﬂﬁe :
the gear to the en sition, to ing o 2% 3x3mm
sure the gears me r smo ] T type arm
TERE SN ¢ R RRL ] . oBio 12X35mm  ETRERE —
T43
—
Collar %‘E’ﬁ”g EE
Y Washer Slide shaft RRHELE
= EHEE i
o 50 4803mm Socket screw
Linkage ball C(M3x3.5) T S
Tail rotor control arm HRERC(M3x3.5) _
FEACIREILE o 538.5mm Bearing holder M3 Nut
Bearing

M2 Nut E Please tighten M2x8 socket
M24E 48 o 3x e Tx3mm

Linkage ball C(M2x4)
IEE C(IVExd)
o DxEmm

&C%UT%IN

screw firmly but not over
tightened. Over tighten the
screw will cause the installation

of tail rotor shaft unsmoothly.
Collar
ERFELESEE

o dxad 9xEmm

ALEESEA IR -

HEM I EEEREENE - BEHEES

//"

Washer
T
o 3% o 4.8 3mm

Socket collar screw

Bl 58 [ S i =92 4
M3 x20rmm

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.

+ fEF AR CARR L i B IR SREN T - MRS IO iEE Beia -

IRERSR N BRI

After complete the tail rotor assembly,
= i F e pl e R R E N B B -

please check if it rotates smoothly.

I (T

{

!

ey

oy
=L

- —

&)

3K CF Tail blade
3G R e

Socket screw
B EF 7 EE i
W38 mm

|

Tail rator holder
e T

[OUT)

Sraller 1D
[ ]
Thrust bearing . wes

=

larger 1D
s

Tail rotor holder
FENE I e

Bearing
o5xe 10xdmm

M4 Set screw

W | |3 g
M xdmm

Tail rotor hub
FENE S TR e
o 10x39.6mm

Socket collar screw
EQBEF_I I E A AR

Bmm

16




Already assembled by factory, When assembling into the tail boom, please

please note to check again. Socket screw | apply some oil on the surface, to make it

B ET - EHUSTEER - B 38 [ = R smooth during the assembling and keep it
M3x14mm vertical with the torque tube for smooth

rotation.
HAREBARE AEFECEER  LEREER EBDIH
HESE ST EE - BEWMSHENERE -

Torque tube

EEEWiF When assembling
the tail boom,
B please aim at the
m:?[;ﬁrqu;tma - fixing hole ¢5.1 )
g ) EERN@E TR IS
EEE.5IEENL Q-
Socket collar screw Vertical stabilizer mount
— BEFAEHWBEEMS EEE TR
- e M3 x22mm e
_~"Tail control guide e M3 Specialty washer
S ERREEER T MORRED
3K Tail boom —elLememm . e
e 3K T 1 3K CF Horizontal stabilizer
/;%&m. _ T85mm @ijtzzzﬁ 3K sk T3
Ball link -~ = | .
] e L M3 Specialty washer
e M3FHET
o~ . i e odxo B mm
< Tail rudder control rod B ' T

T EREHIEED

ﬁ | Stabilizer mount [Upperj'ﬁ':;’Sockets

| KERETELE J EEREE
S M3x2Emm

Before assembling, please wrap
the tail boom with a scotch tape
(Thickness 0.03~0.05mm)

to avoid the mount slipping.
= HEAE A EEEE 0. 03-0.05nnE)
BREEE oL ETEEE -

T

Socket screw >
B P \@f@*—\m Wa
Tail boom brace set MdxT2mm Mas 5]

EE=EEE

' 700NT1A |

© [ Do

Socket screw
EEFA EER M1 dmm) x 4

O

M3 Nut

3K CF Vertical stabilizer
B EER

Tip to qu 88 Vg2

Please app A g gonthetorquetube, avoid CA glue fromthe dust or may
cause the bed . W semblingintothetail boom, please apply some cil and use the
attachedtorq ount helper to pressthe bearing holder of thetorque tube intothe tail boom

horizontally.
2 L e B30 A i R )
ﬁ@ . ' 2 B

=EH

I L 3 SO AN EI R B I BE B 10 S B R R T - A RE Ml - EE e R @ =
TEREEREENRAREETRANEEPFTES -

) Torque tube mount helper
Neutral point (PVC packing tube)
of torque tube HEETZEEE

Bearing

i
- \:(‘; oBxeldxdmm FE 5 B 8 T : Torque tube
M3 Eﬁiﬁﬂm x 4 i -:’:’..’I?’/-'J’ﬂJ'-I"J'J'i'.i'.l".l'iJ'.i'.li'.i'.i'.i'.l'ﬂ!ﬂ!!!f.-?f!ffff.fﬁ'fifﬂff.i'J’Iﬂ!‘fj’d’!ﬁ
700NT2A s R— e ——— e ey e
N i It ) s /R/ﬂ
|
( 7 i A
@ I Tube fron Approx. 26cm pprox. 13cmy  Approx. 26cm Tube end
Al #1264 0 1305 #1260 47 =
Socket screw < »
EEA A EEHMI x2
Spray Silicone oil inside the tail boom ;oégulime%%bg bearing holder
& P E D i B
o 1dxa 20 7 x13mm
M3 Specialty washer &cgunxgu
| M35 B &S] (03x08:X2mm) x 2 it =

Skewed Torque tube bearing holder will interfere with
torcue tube rotation and cause unusual vibration.

ERNHEETEFRESHEIHERTIERES
ARERNSHEE

700NT2EA

© [
Socket screw
EIEE P B i M 2mm) x 2

© [ —m

Socket collar screw
B EE M 7 B 48 (M3 x22mm) x 2

_ washer |700N T33A|

M3SFT B E T o 3xe Sx2mm) x 2

©] |[e=

Ball link
M4 Washer e x 2
\ MdE= S (o dx o 10xT mm) x 2 P

17




Socket button head collar screw
2 E A R EES

lock when fixing a metal part

, Apply a little amount of T43 thread
SRR A0S 1 MR Ra(T AT R B

Socket button head collar screw
2EEFR SRR EES
3B mm

700NT1A |

Socket screw

EEE P R AR (M Zrm) x 2 screw

©) |

M4 Washer

M4% (0 4x o 10x1 mm) x 2 EE A EE A (MEEmm) x 1
\ L

©)

Socket button head collar

L E TR W8 (VM3xBmrm) x 8

© | -

Socket screw

-

B e e T

Bearing

One-way bearing
B E o 15x e 2301 Tmm) x 1

© [ [

Socket screw
EEA S E R (V2 Sx8mm) x

) %6
(o

Socket button head screw

3 EEE A7 AR A (M3xEmm) x B

ocket button head
screw =

LEHEAARES
W36 mm

One-way bearing shaft | A
ERWEE o Sl |
o 12%e 15%41 5mm T e :

EHEEE IS ]

One-way bearing cover

EOWFE LE
o2 1% 15.8:26mm

One-way bearing

Ho E
o 18% 2 231 mm

Bearing - One-way bearing mount
B2 EH[O 8 T
& 15% 0 21 xdmm o21xe0 6533 Tmm

One-way bearing collar

CNC =i

CNC Main drive gear &c&mgu

Apply grease
FLMES

Socket screw
B mEEFA SRR
[W2 5B

Already assembled by
Factory. Before flying,
please check if the screws
are fixed with glue.
FEEETRR » B—NRiTRIE
FERIRMESD LET SR -

M1 Autorotation tail drive gear
M1 BEE) =5

Please note the direction
of bearing.

EEEWERSO

Before tightening the screw, please rotate
the bearing and check the concentricity of
the bearing. Then apply some glue evenly
on the screw and tighten it firmly, to avoid

the bearing stuck or heavy load at one side
and cause slip.

o gt Lo et LR

18



Ap;la‘ly alitle amount of T43 thread =)
’ lock when fixing a metal part. Socket collar screw
EHERRERERETERTG G | o R

T ‘“F‘---,—N--—v!’;r (G,
— e A
fiarte=lC
V@
i

Standard Equipment :
Main shaft spacer(1)

i f - =afE (1)
o 12% 2 16xTmm

Spare part : Main shaft spacer(1.2)

fifFD -

Main shaft spacer(0.8)
Main shaft spacer(0.5)

(1.2} 212x516x1.2mm
(08) o12xc 16:0.8mm
05) o12ug 16x0.5mm

HE HE HE
Z2EE
[l [ [
JF JF 3¢

T

Wl

Linkage rod(D)
Approx. 59mm x 2

M5 Nut
VB §4R B

R0 E9mm x 2

39.5mm

When tightening the main blade fixing screw, please tighten it firmly,

but not over tighten, or it may cause the damage of main blade holder
andresult in danger.

HEZRENEBMEISESREND AN JESH=NNEZESHE  r MOENRE -

{ | I

S il

Before fastening the M4 set screw, make sure the motor pinion gear
is contacted with the bearing inthe motor gear case downward.

538 = B A T TR EI 5 0 [ B B i, B ASMALL RN SR BEEE -

5

690D Blade
0DBlade | |srmsm

-

\

700NH1A

Main Blade Fixing Screw

Sket collar screw
HEAGTAEESHMIxE2mm) x 2

o = K1

N A

M5 Nut
VG ERE x 2

700HB5 |

Socket collar screw
EEF S AR (MO2Tmm) x 1

din

shaft spacer(1) Spare part:
g (1) e 12x0 16xTmm) x 1 Main shaft spacer(0.8)

BE EEES0.S
(g 12% g 16x0.8mm ) x 1

Spare part: Spare part:
Main shaft spacer(1.2) Main shaft spacer(0.5)
iffn - =gy (1.2) 5 ek 05)

\ o 12x0 16x1 Zmm) x 1 (o 12%c 1B 5mmy) x 1 J

="
|
MMIUH!MW
Socket screww

EEA S EHESES
M4 27 rm

- 700HZ2A

- ™)

QT

Ball link
ERE x4

700HZ2

M1 Main drive gear set
ES=1 o3

M4 Nut
MRS 1RIE

O —_—

Linkage rod(D)
EIR (0) o 1.96x33. 5mm) x 2

19




7.EQUIPMENT INSTALLATION =BEkfHikES

EHEERIEEERENEN
lastall the battery mount
along with the battery

tray rails.lastall the battery
mount along with the battery

tray rails.

OptionZ2 fif
Battery of receiver
i il

Hook and Loop Tape
(fuzzy)

W TG (M E AR
_ Hook and Loop Tape
Sl J (hooked)

B 355 (ZIAR)

Receiver mount

IIII.l
Hook and Loop Tape |t§_'.‘— |

‘=_I 1 . B
Battery mount  ®iiE RN e U [
BE = 1R = =\

i —
.

s =

Options3
ption

Battery

=it

Battery of rec

BlmEED
)
0 5
0
—
3 =" —
@ D |,
&
®
Hook and Loop Tape
B e 20X 37 4mm
Hook and Loop Tape
¢ B i 20627 4mm

20



8.Battery installation illustration @tzErE® ALIGN I//

B attery installation illustration(1) Etz&REE (1)

Battery mount

ZTMEER

&C%UT;H

Hook and Loop Tape
(hooked)
& i35S (=AR)

(fuzzy)
B i1 565 (S E )

Please fix the 2 batteries on the
battery mount evenly.
ERHhETHEEREMIRL -

CG is adjustable by shifting th

| |of battery forward or backward.
|| BT -

! I
1 II I|
J-F-

et ..:3\: -y
LI
L)

20X347Tmm

L
.L.l@l @)

Hook and Loop T:
p lape

24 support, loop the strap onone

To extendthe attachment area
ofthe strap and increase battery

side of frame first, and then reach
overtothe other side.

W HaomREETEMERR-AE BEE S
—HRAREEREFHCE. LNEEED I -

m 1 ﬂt-‘: }&\ %

e S PUAEE T

21




9.INSTALLATION FOR ESC AND BEC #Emifi%asteBECEE ALIGN I//

< 9
Servo extension cable
B
& ®
E 120mm
For extendthe ESCsingal cable.
ESCH wim it k= F
il ’ ; Option= B
-~ ESC
BFrRES
2)op
@

u@@@@
B o 55,
@ﬁn b @C:l-n ﬁ
© S BYYAY.
O O
N CI
O
— ° »

BEC

N

RPin
RE 5 1H

Canopy nut
HWEBREHTE

&CAUTIDH
x B

Keep the hole position for canopy mounting
bolt horizontally to make it easierto insert

theRpintofixthecanopy.
BEFEERAUESKELIMEGE N ETHRES

Landing skid nut
Gy

22



Option=H5

Battery of receiver

A
Y ; =
[ TRTINTIREII o —: ] " ‘.mlu_
Iy L -
B -
GE _
il
iﬂ...l“. BEC
i
ﬁ Tail rudder contrel red B
m._.m Approx. BOTmmx 1
A ESER 301nm x 1
T78mm
l | |
TEBmm '.

23

M
5
<
o
T
0
> HITEC - FUTABA 7CH receiver w JR 7CH receiver wiring ﬁ Battery of receiver
”__ HITEC.FUTABA 7CHEE R TEE JR TCHEN RS ER R E i.mz 5.8V .
IR B 4.8-0. 8Y
= Aileron g ) Throttle
T Mmm_ =) | mvaﬂ.. o wm_u_m Battary
— CHI - CHI - @i
TT] Elevator ‘ Aileron ‘ —— MHW
—_—_ o Fo/zm ol : ==
— e uﬂ%. CHz .___Hm“u — cha
o Throttl Elovat AUX
r -] ovator L M — AL 1
— Y ai FHiEe JLRROR =D
- CH3 CH3 .___H%F 7 channel
receiver
Q Rudder 74 2 Rudder ow G ENE L
LLl ER @ I [e) S iR RS
C ~(CHy ~(CHT)
Gain channel wire Gain channal wir
m Pitch - > - R R - o R R SR
T ﬁumm L@%ﬁ lﬂ p._mw s
O
E 7-Channel Receiver is adequate for the requirements of the T-REX heli. 7-Channel Receiver is adequate for the requirements of the T-REX heli.
L You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
= Elevator, Aileron, and especially Pitch(CHE) and Gyro{CHS5) contrdls. Elevator, Ailleron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
E T ENMFH I A3 50 211 -REEFPIE FAE BT K » IF TIBPT - ey - FHE - T ENFREI EEC BB [ REEFEF MHIE BT K » IR 7P - SEl - ARER -
™— Bl M EFEAENTEA - Mol LIETER ek E R T SR a0 FetRas (CHh) Simiee CHO) - Bl MEEAENEA - TROJLE1E B e EEE A SR AUFE IR (AUX 2) S8R RER (AUX 1) -




12.SERVO SETTING AND ADJUSTMENT @hgzsae e ALIGN I//

To set this option is to turn on the transmitter and connect to BEC power.

IWIBEE 2R 385188 - 1= CRECEIRENTORETIRIE -
JR Transmitter/Servo JREjS22#iM G IREEAEH

Positions of CH2 - CHE are exchangeable, After
assembling as photo (MNote:Set the transmitter
under CCPM 120 degrees mode), pull throttle
stick (pitch) upward. If one swashplate servo
(or two servos) moves downward, adjust
reverse switch (REV) on the transmitter to
make it moves upward. Ifthree servo move
downward, adjust the travel value (+-) of
f SWASH CH6 on the transmitter to make them
A— move upward. When the actions of Aileron and
Elevator are opposite, adjust travel values of
SWASH CH2 and Ch3.
: 02 - O G MEE - KEEEE GEE - BERERTERI
EH',;;Eaf%rm CH3 120 BB - FEPUEIE PN LF - & - F RO
B ETEE T 20T - AEEETE0 8 FRE RV EE iR
®ii L SIEARBEGE MBI - mEEERE WA 6
{TIEBEESE - SEREENE L TE - FINEFEEHEW
F20F - EEEE SWASH O - CHI (TRRESE -

Aileron : CH2| Pitch : CHE
B : CHE 1436 : CHE

Pitch : CH6 | Aileron : CH2
1R5E - CHE BI%E - CH2

assembling as photo (Note:Set the transmitter
under CCPM 120 dégrees mode), pull throttle
stick (pitch) f one swashplate servo
(or two servo downward, adjustr
everse switch | he transmitter to make
itmoves upwarc Servo move

d, adjus el value (+-) of

_ i n th tter to make them
Aileron : CH1| Pitch : CHE o 4] ons of Aileron and
BIS : CHI UREE : CHE vire ol or a avel values of

| CH1 ane

D HEE EEEEE(ET - BEBERER
=REE ) P EIR(Pitch) i L% - 538
RIE i+ T A0 - 3R e a0 B RRE (REV) i
B SEERE AN S - R EnE

SHICHE (T2 o0 E S8 « AR AT 4 E 268 - BN
sENTHENT - B##E% SWASH CHY - CH2 {TERBESiE -

Pitch : CH6| Aileron : CH1
12 : CHE EIE - CH1

A\
13.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING peizsaRReuisenz AUlGN I//

Recommend to choose
switch on the transnp
EEC power to

Note : When tur =¥ rch tail rudder stick and the helicopter. Then wait for 3 seconds, make tail servo
arm and tail serv i agrees), tail pitch assembly must be correctly fixed about in the middle of the travel of tail

rotor shaft for st
PRORERE » EE® 15 E%%%{ﬁ!iﬁaﬁﬁ%ﬁiﬁm&%ﬁﬂ » ol ST 2 BN R E BRI PR EL) 2 HTERT, - BER J0% o v 5]
=TT o

SEEESTAR LB ==RivE
%gﬁéﬂﬁiﬂﬁﬂi@é SOV AR RS - (SRR B TR EOIREFREQMRBEMNN 90 - RIER LR AL EEREEMTIRNPILE - 2

B R E

Gyro and

avolution mixing(RVMX) mode on the transmitter, then set the gain
ead lo

he gain setting is about 70%, and after transmitter setting, connect to

Head Loc

' TAIL NEUTR TING Ei785%E | HEAD LOCK DIRECTION SETTING OF GYRO
After setting Head Lock mode, correct setting position of tail servo and tail PSR EREHTE 105X TE — _ _
pitch assembly is as photo. If the tail pitch assembly is not at the neutral To check the head lock direction of gyro is to move the tail
position, please adjust the length of rudder control rod to trim. counterclockwise and the tail servo horn will be trimmed

counterclockwise. If it trims in the reverse direction, please
EIFEBTEEEQRENEEPichiZHHEEEENE - SEPichEHEFEDREHAEE switch the gyro to"REVERSE".

Eh@REERELE - RIRENESOER  STERDEEEED  RARESEDEEE
TF + 52 0% 58 bR PR AR S " S T2 1 6 B B IF -

N

Middle tail [[ﬁ B
pitch assembly. T i
RE Pitchif| & O

S ol - =
T
1 R =
' Tail moving direction
I BRI 50
kiij
Tail case set ] :>
EEmE Tail servo horn Trim direction for
E{EEE
tail servo horn.
EQEEEEDO




14.PITCH AND THROTTLE SETTING Eieiznsria ALIGN ///

GENERAL FLIGHT —fig {7181,

i GENERAL FLIGHT
+1 Uo = — —
\ Throttle Pitch
— s HFY 1#=ip
100%High speed
5 100% i +10
==-1 = 4 | 85%
eSS T b 70%Hovering .
S A e ¥ = I I 3 0% +5
Stick position at high/Throttle100%/Pitch+10 ° 2 | 45%
AR E R/ BT 100%/P1tch+107 °
1 0% Low speed 0~o'
D% % -
100%
85%
70%
R s e . 45%
Stick position at Hovering/T ahmtlle 70%/ Pitch+5°
EIRER WP 70%/Pitch+h
1 2 5
. Threttle Curve(Hc
9 6 15125 R
_ o o

Stick position at

BARIE R SBPI0%/ PitchtE—2 DLE 7" SPORT FLIGHT |

Throttle Pitch
P 1255
3D FLIGHT 305 RiTiE D, 5 85% +10~+12
3 80% +5
1 85% 5

85%
80%

LE C I.'-.';’!:-Ii_"."_'_ i -.-'-;
n at hig t/Pitch+13°
BF5 108

| |
1 2 3 4 5
e Throttle Curve(Simple Aerobatic Flight)
= O TR TR P i R
Rt M P I Il
Stick position at middle/Throttle 90%/Pitch O -
B ARCDSE) SHPI00%/Pitch O IDLE 2 : 3D FLIGHT]
I Throttle Pitch
= X AT B 1255
w Y L] H
= — :_ = e — 5 1D?U$fln-;gh +13
90% Middle
4 ;ﬂ%m o
100% Low
1 1DDD':'J"::-{E '1§
p—l 100%0f=szcc------—-mcmmommocooos
bt L i ¥ B R | 1l Q0% - ==

Stick position at low/T hrottle 100%/Pitch-13
AR BFS100%/ Pitch-13°

cauTion| 1.Pitch range : Approx. +13 degrees.
i+ 2 | 2.If the pitch is set too high, it will result in shorter fight duration i
s'

and poor motor performance.
3.Setting the throttle to provide a higher speed is preferable to
increasing the pitch too high. I

3 5 )

| SBEE(Pitch) #8/T124] +13° 1 2 3 4
2 BARIEIE - LEWENBRTERIBE - Throttle Curve(3D Flight)
3. N REUSSBRNBEST  BREEBANEE - R RTEREP e

25




15.SUGGESTIONS FOR ESC SETTING ESC /sl 3% 28 &2 B2 iR 03 AULIGN I//

Suggestedto use12S Lipo HV (High Voltage ) 80 Amp or higher ESC for T-REX 700E. Suchas CASTLEICEHV 80 ESC and
KONTRONIK JIVE 80+HV. Suggested the maxium pitch: not exceed 13 degree. Under this circumstance will have a stable
3D flights and avoid the ESC overloading protect activate. Setting the pitch as 13~14 degree doesn't really enhance the
efficiency but increasing current, temperature, and shorten the flighttime.

If you wantto setthe maxium pitch to 13~14 degree, suggested touse CASTLE HV 110, CASTLE ICE HV 120,
KONTRONIK POWERJIVE 120+HV, and higher ESC to make sure it works property.

T-REX 7T00E #2637 18125 Lipo HV (High Voltage ) 80 Ampl £2ESC » {BEIICASTLE ICE HV 80 ESC KONTRONIK JIVE80+HV BE S K
R TAHEBIE - KWETTEEHEABIRIROTHYMETBRESCEH)BHFRE : B AERETI114EHEEHN NN FEEEEN R -
RMESAER - B8 - BERTHE  SSHeAEBRTR12- 1458 - S (@AW CASTLE HV 110, CASTLE ICE HV 120,
KONTRONIK POWERJIVE 120+HV Bl F2 ESC H{FESCIEE T /F

% For CASTLE ICE HV 80 series ESC, please setwith choice no. 2:Set current Limiting on "Insensitive ",
suitablefor helicopter mode

% CASTLE ICE HV 80 %5 ESC» FEFIETRT S _1B: Current Limiting 2 &7t "Insensitive EFMESRERE -

16. 6A EXTERNAL BEC INSTRUCTION MANUAL 6A%+#3\BECFE 83 ALIGN

/4

nt: 6A
erferenceto

@Input voltage: DC7.4V 2cellLithium battery @Output voltage: DC5.8V @Max. Continuou

@Iintegrated powerswitch and voltage indicator meter @Utilizes alineardesign, resulting
thereceiver. @Including a 5A 5.1Vtwo-way step-down Voltage Regulator @Size: 60x34x1

@®Weight: 31g(including wire set)

@E/NEE:DC /7. 4V2CELIEE @BLERE:ICH.0VOERNEEBRLEEM 25 @ESE

@RI ERST > BMTBEYMERT @NLA L. IVEQEEE@ M T:60x34x10m

WIRING ILLUSTRATION:
Connecta 5.1V two-way step-down voltage regulator between th
BIRTEE -

5.1V EmFEER SRR ERERE RS -

Power switch
B B ER

-
Full B.OW T.BEW T.6W Empty 'm L

VOLTAGE DISPLAY Eg
|2 7.4v
£ AUGN G - Lithium Battery
: RCE-B6X :: '

S¢ VOLTAGE REGULATOR 2
5 -

5 AV Two-way Step-down

i‘ Voltage Regulator
R

Instruction:

1. Auto-detecting voltage meter display lights. If the entire fivedight array is illuminated, the battery is fully charged.
When the voltage drops below 7.6V, the three green lights will be turned off. Use caution, the battery can only he safely used
for a single flight. When only the red light is on, the battery voltage is drained, and must be fully recharged before use. Do not
attempt to operate the model during this condition!

2. Some servos such as Futaba servo models 9241, 9251, 9253, 9254, 9255, 9256 and other digital servos are not capable of
handling 6\, Please connect a
5.1V two-way step-down voltage regulator to avoid the servo damaged. If you are using a servo that can accept 6V input, the

regulator is not required.

3. When using a speed controller with BEC output, you must remove the red wire of BEC output on the speed controller.

4. If the receiver does not have enough channels or an available socket, you can use a Y-type servo harness to share any channel
with an existing connection.

1. AERRERIETIE  ERARRNERNFIFEETERZS  RAEHAAI I EETERET | ERPESEEFESEY. 6VIT CEXIEIEH) - BT ESHE
RIERIIEMTEE
FBRITH - MURERILEFRTENYESAE - AEZBERE !

2. EMnaY{2AREEAD0  Futaba S241.9251. 9253. 9264. 9286. 9266%F - L IREUAD(AMRZE NESHRRSHIEE MR - FALIERIIIREND @R B IFE =505, 1V
[FEEEE - MR EARRIRE | REIRT STV AL (PR =R B FEfFEE 2 -

3. EEFISBECHE 23830 - WRFEEFE BEC BitBAIFL &ARIRR |

4 SRINEREEZFIVEIRBILT - IR A—EFER ¥ SR - BRIEEaT —/E - Bi/ME BEC Bif MvmE—EEE Y Bg L -

NOTE: When fixing the wire, please do not over tighten to avoid the connector come off or the wire broken when the

helicopterrotates (vibration);

do not operate in rain or moisture environment to avoid the electric parts short circuit and damaged.

AR BERER2KBSRENR - LEERHEBRARDSARARRIE R : MEAWDIMROERE TER - DR SHEHEBMAR -

26




17.RCM-BL700MX 510KV POWER COLLOCATION REFERENCE REBNEESER ALIGN I//

BATTERYEE : ALIGN Li-Poly 44.4V 5200mAh

Motor Pinion Gear Main Rotor Blade Pitch Current(A) Throttle Curve RPM approx.
== THER RIS 1ERE —=-aPprox ies a5, o TRER R AL
=i () AFE
Hover (=55 +5° 15 0/50/60/85/100% 1700~1800
690 Carbon 5

0" 19 85%Middle 2240

12T Fiber Blades i - ® &
690 HIE e 5% € 0 25 100/100/100/100/100% 2440
+12° 59 2250

MOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.
&2. For the safeties of flight and helicopter structure, please do not equip the power of main blade over 2200 RPM.

af 1 EEFBIL(EFIGR ERAR AR A H R 000 - AIEFERVE XIREREE-ME AR IEE A EHIT - RS PR TR EE N E Y Fa6s -
A 2 RTRITLZLRBESRBBE S » T e SR EE LHIE2200RPH -

RCM-BL700MX MOTOR RCM-BL700MX | 55
Specification 1§48

g a2

57.50 36.10

L
KV KVig | 510KV(RPM/V) Inputwoltage BWAEF DC 11.1~50 4V
Stator Arms D@ | 12 Magnet Poles i 39 i 2 10
Max continuous current S AFETHE | 20A Max instantaneousicurrent & BEEE T 150A(3sec)
Max continuous power FEAXAF@EDE | 4000W Max instantaneous power & =% 6600W(5sec)
Dimension R | Shaft 6x52¢x37.5mm. |"Weight = Approx. 4059

IHlustration EF 58

Rj::e[d DC Power
? . DCE R
B e e
E -
- Black Throttle_SlgnaI
- (Receiver)
i P &R S8 (e LT )

The motorrotates in different direction with different brand ESCs. Ifthe wrong rotating direction happens,
please switch any two cables to make the motor rotates inright direction.

BREEREE TSRS EZNWOAEEE  SREEOE R SR EASEFERRNERIIMELRENT -

18.FLIGHT ADJUSTMENT AND SETTING R{Ta{FRRREE

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{THI:ESS/cEMRIEREMRT

Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep
practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing "Throttle high/low",
"Aileron left/right”, "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the fingers move naturally when you
hear operation orders being call out.

4 Another safe and effective practice method is to use the transmitter flying on the computer through simulator
software sold on the market.

FREFERESHSHFORELTA - REREERT  BAETRERCHAE - EAHOESE - EFFRINADEFNSEDHERLSD -
1 REFRBEZIRMBS RERERME @ TREFROBEHESC -

2 MBERMFELBNSERESDIFHRESTUTE r TRFEFREBBAIS/E - BRET/G - ARRH/ERSORE/GRIEST -
JEFMTNABHEER - FEERBEIITRBR  FEESAEERLOETERR -

4. SN —BRBN - RLZORBHI HIESEMBEBRENRRNE  LIERFTEE CRERT - MESELOORRE -

27




lllustration &7
Move left Move right
< 0T e
- =2
Aileron 2% Rotate left Rotate right .,
«F Gank Flid
Fly forward Fly backward
- AiiE _ BE :
K| UE:E Elevator 7=/l
Forward rotate backward rotate
&~ S8 B E

" Aj—fﬁnt

» esnt
T

Flight adjustment and notice R{JHEETR R hen arrivia

&C%UT%)H

Z)ICheck if the screws are firmly tightened.
ZiCheck if the transmitter and receivers are fully cha

OBRIER R 25 HE?
OnsiBHNERBSRESEN - A AT eaB o ¥ waskalBAr KPP Kt
&cmnou

TR
If there are other radigi@entrol aircraf check their frequencies and tell them what frequency you are using.
Frequency interfe ause yo - stocrashand increase the risk of danger.
BRERTEBE B{FA 148 ETHF RS2 - R R SIS T 18 S E KT A A ME I E R -

STARTING £ OF OTOR BEEHEILHE

CAUTION ' Mode 1 | | Mode 2
% B CAUTION
AG"S A\CAUTIC |
First check to ohe else is operating on the same : —
frequency. The hrottle stick at lowest position and Check if the throttle stick is set at L
turn on the tra i the Iowestggsition. adl ]
BT R R A ESE a0 A - SN TS SR ISP RIS st BPIS 1T = R RIS -
ZHESS - L
#Check the movement. ©)Are the rudders moving according to the controls?
*TERER (©Follow the transmitter's instruction manual to do arange test.
OB R HaEH) ?
OIRIE S SREAE E TR -
ON! Step1 ON! Step2 v OFF! Step3
First tum on the transmitter. Connect to the helicopter power Reverse the above orders to turn off.
a1 EIASHER FEEA IR S R EMER BT -
Main rotor adjustments 3R 5 g T =
&cnunou
= B

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 10m.
SEEIMIEREIE - SBrER AR D10 AREEH -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
Q.Eali_se the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning blades from the side of the
elicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade is higher
or lower than the other blade, adjust the tracking immediately.

.Eﬁu H THEFREVER - I BRI G SIE C AT - TEE -uﬁ?ﬁ?ﬁ

o b rr Rl AR R ERAZEE AR SEE TR L
HERIERILE (R Mz R RS EE 2 HE R - B FE2HE: _JxE?l[]% ﬁﬁ@ﬁﬂaﬁﬁﬂﬁ%i "R PUBRES - BILVEIIZREL) -

28



A.When rotating, the blade with higher path means the pitch too hig.

linkage rod (C) for slight pitch trim. A Color mark &iF a5 EHEE
B.When rotating, the blade with lower path means the pitch too small.
linkage rod (C) for slight pitch trim. r /&/'
A.H@%ﬁiﬂﬂl LSEE RS i‘%m%ﬁﬁ (PITCH) 3&K > gﬁ%iﬂi@% CHELE -
3. HE S B A0E B S0 E L0E 58 o iesh (P1TCH B » smiEets O BLE - ] T
P =

CAUTION
AN s
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is mrrectlg aligned. After tracking adjustment, please
check the pitch angle is approx. 5 " - when hmrerinﬁ. )
AIE I RN ¥l - %EZ?EE?EEEEME@ » {BHESREN B4 1EHE -
TEIHEM N - A — TP itchBEHEIE BRI HL -

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #2785+

©During the operation of the helicopter, please stand approximately 10m diagonally behind the helicopter.
OfR1T05 - FBISTEEFHEDRIM0LR -

AR

(110

Z)Make sure that no one or obstructions in the vicinity.

IFor flying safety, please carefully check if every movement and directions are correct when hovering.
O EhrthEEa A SRR -

ORIRTZE  BURLEZEBHSRERTINEESLES -

&wnnuma‘ Do not attempt until you have some experiences with the operation of helicopter.
S

B2 ERRRDNTEREBRENGT -
STEP 1 THROTTLE CONTROL PRACTICE jiP9isis22

the ground,
he helicopter
on until you

2.Move the hel
left and right,
sticks in the opf

AT

@If the nose of e throttle stick and land the helicopter. Then move your position diagonally behind

the helicopter g.
2)1f the helicopt » please land the helicopter and move your position behind 10m and continue practicing.

ETEBRR B . 7 S ErEC I EE D VAR SRS -

STEP 3 RUL OL PRACTICING SOMeiR{FiRE

1.Slowly raiset
2.Move the nos
move the rudde
ariginal position.

| SIETHEEPIIES - I
E-g%ﬁgﬁﬁﬁiﬂﬁﬂﬁ » ARgeROBEN S EETEEF RO
e =

e helicopter to right or left, and then slowly
stick in the opposite direction to fly back to its

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

SITEE stepl-3 BERET - 7o L REET S EBENHENERR
Ul st A i

©¥You can draw a smaller circle when you get more familiar with the actions.

ORIRBINBIBRIERIE - (RIS NES -

\

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE ci#E S 5 ofliFE SIS 1E

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.

29




ADJUSTMENT OF EACH TRIM #i{7)/EfiaE
Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the

FEQ~ERnO - o{ERMEEEERIE -
Mode 2

helicopter leans in

1B PSR -

EEF MMM BERINEY - 5B

a different direction.

1.Adjustment of rudder trim FEE 5 Q)i HEE
Just before the helicopter lift-off, the nose

lean left/right...

When leans right, adjust the trim to left side.

When leans left,

{HE 7 I 2 EME -
QGRS - fHEEo
R - fEE0

2.Adjustment of elevator trim

adjust the trim to right side.
HeERR/ T/ ORE .

5 [=

GHE -

38 BRI

Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forw

ard, adjust the trim down.

When leans backward, adjust the trim up.

SEaiEeR

BEREE - a0

%Eéﬂﬁmﬁﬁﬂﬁ%
LHHE -

3.Adjustment of Aileron trim F5£ 3 & 5E
Just before the helicopter lift-off, the body

lean left/right...

When leans right, adjust the trim to left side.

When leans left,
Lt EF## F2EmE -
OaEEE - [WEnL
OIEBEE - @D

adjust the trim to right side.
%%%ﬁ&fﬁﬁﬂ{ﬁ%

GHE -

Mude1|

T~

Blade Trackin

Way to deal
FIR

djustment of pitch rod has not
been done.

PITCHER RE BT A F13

Adjust the length of linkage rod(C)

AR O RE

# Pitch of main blade is high.
* EHIERFIF[TCHR S

#* Lower the pitch about 45, during hovering(The
rotation should be about 1700~ 1800rpm during

the rot : . hovering).
e e rotor -k;ll'hrnttle curve is too low during *%E%%P-mcﬂf.ﬁﬁp-mcrﬁﬂ C Rl R A1 700-
overin f
. . *1?55?%5;53?3&% *Heighten the threttle curve during hovering
D“""QEHE,%”E" e B P2 e 2 PSS
T
*Pitch of main blade is low. # Adjust the pitch rod {C) (The rotation should be
: : *FHEE FIPI TCHIRIE about 1700~ 1800rpm during hovering).
e T *Throttle curve s too high during | * SBEEIT (0) (SRR HE B 23411 /00-1800P)
hovering. # Lower the thrattle curve during hovering.
*15-3‘;?%;53?3&%5 * F5{E (S 0E 70T HHE
Thetail leans to one side during *Failure setting of tail neutral point. | * Reset tail neutral point.
hovering, of when trim the rudder and | * =LA ETEE *EREDTE
return to the neutral, the tail lags and # The sensitivity of the gyro is low. * Increase the sensitivity.
cannot stayin a control position. * PLIRE BURE RIE * TN
- ElEFEROE — 8RS - W@ nae
Sensitivity of LOE AP RRESEE %
PEIREREE

Thetail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. IR B RERS [EERE
BRI HFIFER T OROHRREE -

#If the problem is still there even after tried above, stop flying and contact with your seller.

MITISELl CERR &

DA NEERER - BLENS LR TR IR -

30




www.align.com.

www.all

www.align.com.
www.align.com.tw

www.align.«

Specifications & Equipment/iB & fic i :

Length/# 8 £:1328mm

Height/## 5 =:415mm

Main Blade Length/jf&E £:6920mm

Main Rotor Diameter/FEEBE:1562mm
Tail Rotor Diameter/EfE B &:281mm
Motor Drive Gear/{5ZEegem: 12T

Main Drive Gear/Z E585:115T

Autorotation Tail Drive Gear/EfE8) X E5:104T
Drive Gear Ratio/gggE&)t,:1:9.58:4.33
Weight(With Motor)/ZEH & (S 5K3¥): 29759
Flying Weight/£fZ&:Approx. 4800g

415mm

208mm

1328 mm

< 1562mm »

S IGEasESARTIPNTEER I S)

ALIGN CORPORATION LIMITED MADE IN TAIWAN 2010.0ct.12 coosss



